RGC

REINANN & GEORGER CORP

HOISTING = MARINE - CONSTRUCTION

SH300 HAND SWING &
SH300 W/ HANDWINCH
HOIST
INSTRUCTIONS

REIMANN & GEORGER CORPORATION

HOISTING PRODUCTS BUFFALO, NY
0000000000 5/16/12




8 PARTS LIST
8.1 SH300 HOIST

Each item number on this parts list for the hoist assembly can be matched with the item number shown on the Figure
8-1 and 8-2 assembly drawings.

Item Number Part Number Quantity Description

1 0204496 1 FRONT LEG ASSEMBLY
2 0204497 1 BOOM ASSEMBLY
3 0204498 1 COUNTERWEIGHT LEG ASSEMBLY
4 0204499 1 BALLAST BOX
5 0204494 1 STABILIZER BAR
6 0204469 1 COUNTERWEIGHT LEG SOCKET
7 5000214 2 SCREWLOCK
8 5800142 1 SPRING PIN
9 0200496 2 LEG BEARING
10 5806286 4 1/2” X 2-1/2” HEX HEAD CAP SCREW
11 5806379 5 1/2“ HEX NUT
12 5806288 1 1/2” X 3” HEX HEAD CAP SCREW
13 6400654 1 RED GRIP
14 0204500 1 BOOM LOCK & LOCK LEVER ASSEMBLY
15 7306036 10 FT MANILA ROPE
16 0132000 12 BALLAST WEIGHT

17%* 0200563 1 GIN PULLEY

18* 0200086 1 OPERATOR FENCE KIT

*  Optional part sold separately
**  Part sold separately

16



FRONT LEG
ASSEMBLY <D\

e COUNTERWEIGHT
o (1 LEG ASSEMBLY

BALLAST
o
[ =

Figure 8-1.
SH300 Assembly—Front View

BALLAST LEG
ASSEMBLY

R o=

=
@@ SN

BALLAST
BOX @

Figure 8-2.
SH300 Assembly—Side View

17



8.2 SH300 HOIST W/ HANDWINCH

Each item number on this parts list for the hoist assembly can be matched with the item number shown on the Figure
8-3 and 8-4 assembly drawings.

Item Number Part Number Quantity Description
1 0204496 1 FRONT LEG ASSEMBLY
2 0285315 1 HAND WINCH BOOM ASSEMBLY
3 0285310 1 HAND WINCH COUNTERWEIGHT LEG
4 0204499 1 BALLAST BOX
5 0204494 1 STABILIZER BAR
6 0204469 1 COUNTERWEIGHT LEG SOCKET
7 5000214 2 SCREWLOCK
8 5800142 2 SPRING PIN
9 0200496 2 LEG BEARING
10 5806286 3 1/2” X 2-1/2” HEX HEAD CAP SCREW
11 5806379 7 1/2“ HEX NUT
12 5806288 1 1/2” X 3” HEX HEAD CAP SCREW
13 6400654 1 RED GRIP
14 0204500 1 BOOM LOCK & LOCK LEVER ASSEMBLY
15 7306036 10 FT MANILA ROPE
16 0132000 12 BALLAST WEIGHT
17 0285320 1 WIRE ROPE ASSEMBLY W/ HOOK
18* 0200086 1 OPERATOR FENCE KIT
19 5806290 1 1/2” X 3-1/2” HEX HEAD CAP SCREW
20 5806281 2 1/2” X 1-1/4” HEX HEAD CAP SCREW
21 0285305 1 PIVOT SHEAVE ASSY
22 7300148 1 5/16” BOLT TYPE SHACKLE
23 0285405 1 PIVOT SHEAVE SUPPORT BRACKET
24 7702856 1 HANDWINCH
25 5806247 2 3/8” X 1” HEX HEAD CAP SCREW
26 5806377 2 3/8” HEX NUT
27 0285505 1 DIAGONAL BOOM BRACE
28 5000057 1 CABLE WEIGHT

*  Optional part sold separately

18



FRONT LEG
ASSEMBLY @\\

(3 )COUNTERWEIGHT
LEG ASSEMBLY

BALLAST
BOX

(@)

Figure 8-3
SH300 w/ Handwinch Assembly—Front View

19



BALLAST LEG
ASSEMBLY
B e
| DOO)
“ @/ 6\
= e
il XS
FRONT LEG
ASSEMBLY S
o
\
\
BALLAST
Box ()

Figure 8-4
SH300 w/ Handwinch Assembly—Side View

20



